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%
DESI(@@FON | TRACTOR APPLICATION

220 222 442 444
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When using this ou, notice the reference to serial
numbers of various components noted here and listed in

SERIAL NUMBERS

the “description’ copy. By referring tocorrectserial num- -
bers, proper parts identification will be assured.




GENERAL. INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

The quantity shown in the "Number Required
chine except where parts are'indented in desorins
number required for the preceding asse t

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and-engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperativ@eﬁsed Parts Book
pages be ins into their respective

n as received. Failure

Parts Books@
to do s ill to confusion and defeat the
purpose &book.

REF. PART NO. ESCRIPTION REQ'D
A 55159 CYLIND (SSY -rear steering . . ... e oo v v ven s 1
28 A 56208 RETASSY - rear cylinder . . . . oo v ee e 1
29 A 55956 - adjusting, SOcCket aS8Y . . ¢« ¢ ¢ v et bttt s 000 1
30 A 55957 AT -socketball, .. ... ...t eoennss 2
31 A 56210 @ PRING = S0CKEt . . . . v vt ittt et 1
32 A 56200 @ SEAT = BOCKEE SETINR + v v s o oo v o iin's's s siomsnnnes 1
33 G 45175 CLAMDP ASSY - socket asSy . . .. . .ot v o v v v oo oo nn 1
16- 836 BOLT - 1/2"x2-1/4"N.F.heX. . . .« e e et vt nnenns 1
34 132- 104 PIN - cotter, 3/16" X 3™ . . v v vt et vttt a e e e e 1
35 A 55889 STUD - ball,socket & cylinder .........c.ccccoen 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . . ... .............. 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. ¢ vttt etnesnsonas 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX

Drive, Chain . - o ¢ o ¢ « &

Erame: o s o o o s o 60 %

Hose, Hydraulic. .. ...
Motor, Hydraulic - « . . .
Motor, Hydraulic Parts .

Tiller Drive Assembly. .

>




LEFT HAND FRONT VIEW
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ROTARY TILLER ASSEMBLY

REF,. PART NO. DESCRIPTION REQ'D
1 C 14668 SHAFT - tiller (Includes Sprocket) ¢ « o e o e o oo oooooosocsssl
2 C 14100 HOUSING - tiller, right hand e e e e s e e e e e o0 e cccccccocoss ]
3 C 14101 HOUSING - tiller, lefthand « e e e e e e s e ccscsccosscsccecsl
4 CHAIN - roller, 56 links No. 50 roller
CHAIN USE:

B 12474 CHAIN - 50 links No. 50 roller chain

B 12477 CHAIN - 6 links No. 50 roller chain

B 12505 LINK - connecting No. 50 roller chain

B 12506 LINK - offset No. 50 roller chain

E 12507 LINK - roller No. 50 roller chain

B 12508 LOCK SPRING CLIPS - (Pkg. of 25) for No. 50 roller chain
5 C 12523 SPROCKET - drive No. 50, 11 tooth (w/setscrew) « e e e e e veeo. 1
6 C 12515 GASKET - tiller houSing. « e e o o o ¢ o » e et B a e W wie e s e 1
7 C 10405 BEARING - tiller shaft. . « o c o ¢ o o« i moee w wei e el & W e 2
8 0885CB COLLAR - w/SetSCrew . .oooo S0 NG @t e ceeeee?
9  113- 219 BOLT-3/8"X2"NCneXZP... o604 e ey e cee..6
10  132- 47 PIN = COer ... i sioie s wio s o s 2 simile W oo B W w W e & e D
11 T 11231 PIN - clevis 7/16'" x 2", . NN b)is ol i e i s s s s e d
12 C 14070 BEARING - needle, moto Lo vecenens I R R |
13 C 14107 BEARING - needle, mo s wee s smE s ses b seensene el
14 221- 43 PLUG - housing 3/8" ted headless ...... ‘s W an e e |
15 61- 612 Csockethead .cccc.ceeococentd
16 C 14917 EEeB 0806 a0db6008 0006000040 il
17 C 11451 NHNG % % v ain v s 65 5 66,5 @ 660 & 06 & e 0 D
18 111- 517 hd squareneCk NC ZP. .. ceceececeasd
19 129- 105 ZP........................... . 6
20 192- 23 QUZ D% 505 % 555 % o oale araiia s sieia wcatia s siieiie e 'O
21 C 14568 = PINrawhear: . cceceoeeoe.. O A et s 2
22 C 14637 €Ty wiis o o siin s wiwiie w Siigiinw wie ® Wil e & ae s w e aes e 1
23 C 12528 2 A r c BB COBEOORT ODGE 0BG G0 eieiie o o ieie 1
24 113- 208 /8" x1-1/4" NChex ZP s s s 5 565 6 665 % 6as & sse o 2
25 129- 103 U -3/8"NChex ZP:eeeeeoeeennn R R 2
26 192 21 KWASHER - 3/8" ZP « v e s v s vvvvennvnnnnnnnnnnnns
27 C 1467 IRAG - tiller shield -+ ov s son oot s s0msinnascan sl ]
28 C 14 %SHIELD—extensmn....,...........................1
29 C DRAG - extension « .« ccccooooocooscoccccocscoses AP |
30 195 WASHER: - 8/8" plaifis s soo w666 % 556 6 56656656 666 dheme
31 132- 8 PIN - cotter 3/32" x3/4" ZPe v e v v v v eaans o s s e @ ae o e 2
32 113- 102 BOLT - 5/16" X3/4" NCheXZP « v veeeeececoonoonooens
33 192- 20 LOCKWASHER - 5/16" . . e e ceevenns SO0 COCo0GoAoacanD 3
34  129- 102 NUT - 5/16" NC hex ZP ... .. el el s el ol e e oo et et e e e
35  111- 202 BOLT - 5/16" x3/4" Rd. Hd. SQUATE NECK « + e e e e e oo e e e o ven 3
36 113- 440 BOLT - 1/2"X4-1/4"NC heX ZP. c c c e e cvoococcncccccss

A 70404 DECAL - "Caution Spinning Blade' « c c o c c s s s 6 c s 6o 00000es 1

321- 264 DECAL = "CASE'S « ¢ v% s s56. s s « 5. & ¥ siie 6 w1 s § wite fo1 e evis el mn ]

Printed in U.S.A. February 1969
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RIGHT SIDE TINE AND HUB ASSEMBLIES

e
\olksl A

b0

TINES AND HUBS ARE ILLUSTRATED AS
VIEWED FROM RIGHT FRONT SIDE OF
CHAIN CASE
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ROTARY TILLER TINE ASSEMBLY

REF. PART NO.
1 C 13840
2 C 13841
3 C 13842
4 C 13843
5 C 13844
6 C 13845
7 C 13833
8 C 13834
9 113- 208
10 129- 103
11 192- 21

Printed in U. S. A.

DESCRIPTION REQD.
HUB — Yeft: QutSIde #L o « oie s o ws 0 o siie s s siis o siieiie & s ofis s o 555 o s 1
HUB-leftcenter #2 ¢ « « c ¢ c e c e e c e e vococosccoossssces 1
HUB = Teft ingide #3 "5 s s s s e s s a18 » s 55 0 sviis & 608 o5 s 4 s 1
HUB - rightinside #4 .. ... ¢ e ettt et e eeeococaacnnns 1
HUB -right center #5 . vi ¢ e ced v sa s v ss v s msnnisssomes 1
HUB ~ Tight OUtSIAE #6 . o x « o s s oo = s s o sl 6i6'm Sisiie = e 6 a5 1
TINE ~right v v iveeeroacceosvoncasse SN s T, e D 12
TINE. = 1eft. = si6 5 v s 56 5 5 0 5s & 208 5 b sioe & dmew o s e 12
BOLT - 3/8" x1-1/4" N.C. HeX Z.P. . . . .o i s e oo e ennan. 24
NUT - 3/8" NG HEX ZPs < v sn s wnns s sn s sos s sass 565 » 24
LOCKWASHER = J/8" BB o cuwaususasis nwn s weessness 24

April, 1968






REF, PART NO.

1 C 13945
2 166- 524
3 138- 134
4 NSS
5 C 13977
6 NSS
7 NSS
8 NSS
9 A 72030
10 A 72031
C 14328
11 NSS
12 NSS
13 126- 24
14 C 13973
15 C 13961
16 C 13962
17 A 72034
18 NSS
19 NSS
20 NSS
21 C 14301
22 166- 536
C 14955
23 NSS
24  NSS
25 © NSS
NSS
26  NSS
27 NSS
28 NSS
29 C 14329
ROTARY
1 C
2 C
3 13 6
4 627
5 C 11888
6 75- 410
7 92- 4
8 NSS
9 C 11895
10 95- 4
11 75- 48
12 C 11893
13 C 11901
14 C 11892
15 C 11886
16 C 11887
17 169- 108
18 C 11889
19 221- 842
20 195- 515
21 O 4458CS
22 C 14327
23 211- 11
24 C 11896
25 A 27891

E-70 ROTARY TILLER

ROTARY TILLER HYDRAULIC MOTOR

DESCRIPTION

REQD.

MOTOR—hydraulic.--ooloo.ol'.uocoloooo.ooo--o001

SCREW - ferry cap 5/16" X T/8" NF .o cooococoocos

PIN - roll 1/4" x
SEAL - oil, mounting plate (See Ref, 29)
PLATE - mounting « « ¢ « ¢ o « «
WASHER - back up (See Ref, 29) ¢ o 6o »

1YW 5 o % 0% wote s

"O" RING - mounting plate « « c ¢ ¢ ¢ ¢ o &
RACE - output shaft . ccccecoooooo
BEARING - thruste ¢ c e s e o o 00 00 0 00

QUAD RING - mounting plate (See Ref, 29) :

SHAFT AND HOUSING ASSEMBLY (Consists

SHAFT - output (Order C14328) ...

HOUSING - (Order C14328)c ¢ o o « o«
KEY - Woodruff «cccceceoooos ol
SPACER - output shaft. . . « .« . >
COUPLING - drive « o oo oo o
SPACER - drive coupling .
PLUG - housing « ... ..
"Q" RING - housing phig
"O" RING - housing t
"Q" RING - spacer (o2
WASHER - end

SCREW - fer 16" x 2-7/8" NF .
KIT - geroler items 23 thru 28) -
PLATE = Y aal e e siie € oise s e iele
CAP -

EMBLY (Includes items 26, 27 and 28)
ING-rollergeroter................
OLLER............. .....

"O" ring and seal (Includes items 4, 6, 7, 8, 18, 19, ZO & 21)

vww 4

ek v e ve e aee e 4
cosessensace 1
e |
ceesseossvesse 1l
v s & o w ws v 1
eolfelisrel s ol s o e WaNoREl!
¢ wisiie e wiis e e eiew D
of items 11 & 12) 1
o aiteziel e @iteiial o si:el’sl L
v v ae sae s eme 1
o siee e wiae w e 1
e oo e e o een 1
s e e S @ eie w1
s wiie o o s b a1
o siaiie o wieie & o wims
Y A |
20) s u ven o wen 1
o eltaiie s o sl siveim D
ool e e e o ]
“ e sile s s e e siwe 1
evaleie e aie @ ware [
seesese 1

eo e oaew 1

e vaw Y

e e weiie 20

1

ER HYDRAULIC CONTROL VALVE

VALVE - tiller control . . ... 5 00 N0 CaDa000 00000000800 .1
SEAL = U=CUD" & 65 5% o 016 % 5l o6 58 6.7 @ a6 5 % 56 % & bishig oo wis w1l
PIN - cotter 1/16" X 5/8" . v v vt v oo eeoeeceons P N 1
PIN - handle..... o wiviie wle wiie e o wiie 8 W e e W e W W s 5w . |
BRACKET -handle . ....ccouveeeeeeoococcoonooosos 1
SCREW - 1/4" x 5/8" N.,C. fillister head . . . . o v o v v 000 oo .2
LOCKWASHER - 1/4"., . ... c.vun.. LN S 3
BODY AND SPOOL ASSEMBLY (order C11275)..... o % siie e w 1
ADAPTER -8pool . . .....co0uue e ORI U S |
WASHER - plain 1/4" , . ... .. vereeeeeeeonsacanasasl
SCREW - 1/4"x1/2"Rd. Hd. machine . . ....eooeooao. Ao il
BONNET - detent , ., ...... L T A R SR ) 1
PIN-detent ,........... L T R ¢
SPRING -detent . . .......00ceeee. P R T |
WASHER - detent spring . . ......... T o - 1
CAP-detent, . . ......cveeneenn FETN, FO TSR PIR Y .1
SCREW - bonnet 8-32 x 2- 1/4"f11115terhead,,,,,,,, I 3
HANDLE - valve | ... ...t eeeeeconsees I T R |
PLUG - relief 3/8" MPT .. vvoeeevooos o sk e b w baise el
WASHER -relief, , . ........c00vu... % APRRPUPEE. PR 2
SPRING = Teliel. o s ssmsm st m s s s semegomirede et - T |
SPACER. = N0 LClIEE s 4 « o o site o o siis io siiai’t u o0 5 ol aite s v dive o ' @ 1
BALL = TELi6f 3/8" v itn o son o o0m s siin e a aasoonsoisnsssl
SEAT - relief « c ¢ ¢ ¢ 0 o & SR v % e 0w e T T T LR 1
O RING: = Telief Seal s s o = & s o sia s o site ‘s o sy shsiiois o2 o]
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F- 70 ROTARY TILLER

ROTARY TILLER HYDRAULIC SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 14781 MOTOR - hydraulic (Repairs see page 8) * **ccccceececocs.
2 A 170128 GASKET - hydraulic motor ® ** e ccsccccocccccooccccsss
3 C 14676 HOSE - hydraulic motor to valve tubes <+ ssceceooee oo e
4 218- 5251 ADAPTER - union 7/8" "O" ring X 1/2"" NPT ¢+ cccoeccecnss
4A 218~ 5007 "O'" RING - 5/8" for 218-5251 fitting « - ccccccooaocen.
5 C 14585 TUBE - pump tovalve cceeceeos e e 060 0 © 0600600600600 00 e
6 C 14588 TUBE - tractor valve to tiller valve ¢+« -« » I
7 C 14587 TUBE - tiller valve to motor tubee « « « e e cveeececcenceans
8 C 14586 TUBE - tiller valve to motor tubee « ¢ ¢ ¢+ « « cecccococcoaa
9 218- 445 FITTING - straight (1/2'" NPT x 5/8" tube) + e ceooosees .o
10 218- 494 ELBOW - 90° 3/4" NPT X 5/8'" tube «+ s s seeee. csess e
11 218- 911 UNION - adapter 1/2" NPT X 1/2" NPT+ ¢ ccoceocccecccsons
12 C 14889 BRACKET - tube lower ¢« ¢« S 0 s m e e e B el e e e
13 C 14890 BRACKET - tube UPPET = © o o oo o0 0o aacooocsscsscsos o1
14 113- 3 BOLT - 1/4" x3/4" NC hex ZP « « « « NP e cocessoesene
15 129- 101 NUT -1/4" NChex ZPe-covooss O . ceecscccns
16 192- 19 LOCKWASHER - 1/4" ZP s e o oo alde AF N e e e ceoeovoneen - 2
17 113- 206 BOLT - 3/8" x3/4" NC hex ZP {(F a3+ e v e e e veeneennannn 4
18 192- 21 LOCKWASHER - 3/3" 7P 5 o S e B el e E ee e eee o o
19 C 14279 SUPPORT - tiller valve - \0 . cecesececascaccsos
20 113- 207 BOLT - 3/8" X 1" NC hexX/ZR03Y ¢ ¢ s o c o e s oo o e s w G
21 129- 103 NUT - 3/8" NC hex ZPoNos)f o o e e o o e s cco0eso000 e e oo 00
22 C 14520 BRACKET - valve -{ (Used on Model 444 only) e cecoeeee
23 C 14772 VALVE - tiller cont , -------------- e e o000 e e e o000 o e 1
24 195- 524 WASHER - 3/8" ‘(‘('%) ................. e ceeceoc oo
25 KO 234380 BOLT - speci 1-13/32"c e ecevcsoessssoconcssen 2

Printed in U.S.A. February 1969
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NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. , NO. NO.
A 27891 9 25 c 14782 9 218- 5251 11 4
A 37247 9 26 C 14783 9 27 ~991- 43 5 14
A 70128 11 g 4l HOH St iod 9 28 221- 842 9 19
A 70404 5 IR 9 5 321- 264 5

A 72030 9 9 C 14787 9 26

A 72031 O I R 9

A 72034 9 17 C 14889 11 12

B 12474 5 , C 14890 11 13

B 12477 5 L e 5 16

R ‘{950E 4 KO 234380 11 25

B 12508 5 T 11231 5 11

C 10405 5 7 26621 J -

C 11451 5 17 0a8sCE pow 8

C 11886 9 15 HARDWARE CODE NUMBERS

C 11887 9 16 '

C 11891 9 2 61- 612 5 @)

C 11892 9 14 71- 410 9 @

C 11893 9 12 75- 48 1

C 11895 9 9 | 92- 4 9

C 11896 9 24 | 95- 4 (@b 10

Cc 11901 9 13 111- 202 35

C 12127 9 27 111- 517 18

C 12515 5 6 113- 3 & 11 14

C 12523 5 5 113- 10 @ 5 32 —
C 12528 5 23 113- 20 i1 15

C 13833 7 5 113~ 11 20

C 13834 7 6 5 24

C 13961 9 15 7 9

C 13962 9 16 5 9

C 13973 9 14 5 36

C 14070 5 12 9 13

C 14100 5 11 15

C 14101 5 129- 102 5 34

C 14107 5 129- 103 5 25

C 14279 @ 129- 103 7 7

C 14280 @ 18 | 129- 103 11 21

C 14301 21 129- 105 5 19

C 14327 9 22 132- 6 9 3

C 14520 11 22 132~ 47 5 10

C 14568 5 21 132- 308 5 31

C 14585 11 5 138- 134 9 3

C 14586 11 8 166- 524 9 2

C 14587 11 7 166- 528 9 22

C 14588 11 6 169- 108 9 17

C 14623 5 29 192- 19 11 16

C 14637 5 22 192- 20 5 33

C 14651 9 5 192- 21 5 26

C 14667 7 4 192- 21 7 8

C 14668 5 1 192- 21 11 18

C 14669 7 3 192- 23 5 20

C 14672 5 27 195- 515 9 20

C 14674 7 1 195- 524 5 30 <
C 14676 11 3 195- 524 11 24 A
C 14677 7 2 211~ 11 9 23

C 14772 9 1 218- 445 11 9

C 14772 11 23 218- 494 11 10

C 14781 9 1 218- 911 11 11

@ 14781 11 1 218- 5007 11 4A
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